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Report No. : FG652006A

SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
34 §2.1046 Conducted Output Power Reporting Only PASS -
35 §24.232(d) Peak-to-Average Ratio <13dB PASS -
§2.1049
§22.917(b) . . .
3.6 Occupied Bandwidth Reporting Only PASS -
§24.238(b)
§27.53(g)
§2.1051
§22.917(a)
3.7 Band Edge Measurement < 43+10log10(P[Watts]) PASS -
§24.238(a)
§27.53(h)
§2.1051
§22.917(a) o
3.8 Conducted Emission < 43+10log10(P[Watts]) PASS -
§24.238(a)
§27.53(h)
2.1
§2.1055 < 2.5 ppm for Part 22
§22.355 N
Frequency Stability for
3.9 §2.1055 PASS -
’ Temperature & Voltage
824.235 Within Authorized Band
§27.54
§22.913(a)(2) Effective Radiated Power < 7 Watts PASS -
Equivalent Isotropic
4.4 §24.232(c) ) < 2 Watts PASS -
Radiated Power
Equivalent Isotropic
§27.50(d)(4) <1 Watts PASS -
Radiated Power
§2.1053 Under limit
§22.917(a Field Strength of Spurious
45 (@) g_ _ P < 43+10log10(P[Watts]) PASS 32.72 dB at
8§24.238(a) Radiation
§27.53(h) 5640.000 MHz
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SPORTON LAR. FCC RF TeSt Report Report No. : FG652006A

1 General Description
1.1 Applicant

TCL Communication Ltd.
5F, C building, No. 232, Liang Jing Road ZhangdJiang High-Tech Park, Pudong Area Shanghai, P.R.
China. 201203

1.2 Manufacturer

TCL Communication Ltd.
5F, C building, No. 232, Liang Jing Road ZhangJiang High-Tech Park, Pudong Area Shanghai, P.R.
China. 201203

1.3 Product Feature of Equipment Under Test

Product Feature

HSDPA/HSUPA/HSPA+/UMTS quad band / GSM quad

Equipment band/LTE 6 band mobile phone
Brand Name ALCATEL

Model Name 60700

FCCID 2ACCJNO008

GSM/GPRS/EGPRS/WCDMA/HSPA/DC-HSDPA/
HSPA+(16QAM uplink is not supported)/LTE/NFC/
WLAN 2.4GHz 802.11b/g/n HT20/

EUT supports Radios application WLAN 5GHz 802.11a/n HT20/HT40/

WLAN 5GHz 802.11ac VHT20/VHT40/VHT80/
Bluetooth v3.0+EDR/ Bluetooth v4.0 LE/
Bluetooth v4.2 LE

Conducted: 357436070401232/357436070401240

IMEI Code Radiated: 357436070401174/357436070401182
ERP/EIRP: N/A

HW Version PI1O

SW Version V4A2W

EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.
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= as. FCC RF Test Report Report No. : FG652006A
1.4 Product Specification of Equipment Under Test
Standards-related Product Specification
GSM/GPRS/EDGE:
850: 824.2 MHz ~ 848.8 MHz
1900: 1850.2 MHz ~ 1909.8MHz
Tx Frequency WCDMA:
Band V: 826.4 MHz ~ 846.6 MHz
Band Il:  1852.4 MHz ~ 1907.6 MHz
Band IV: 1712.4 MHz ~ 1752.6 MHz
GSM/GPRS/EDGE:
850: 869.2 MHz ~ 893.8 MHz
1900: 1930.2 MHz ~ 1989.8 MHz
Rx Frequency WCDMA:
Band V: 871.4 MHz ~ 891.6 MHz
Band Il:  1932.4 MHz ~ 1987.6 MHz
Band IV: 2112.4 MHz ~ 2152.6 MHz
GSM/GPRS/EDGE:
850: 32.44 dBm
1900: 29.92 dBm
Maximum Output Power to Antenna | WCDMA:
Band V: 22.92 dBm
Band Il:  22.99 dBm
Band IV: 23.11 dBm
Antenna Type LDS + metal frame Antenna
GSM: GMSK
GPRS: GMSK
EDGE: GMSK / 8PSK
) WCDMA : QPSK (Uplink)
Type of Modulation HSDPA/DC-HSDPA : QPSK (Uplink)
HSUPA : QPSK (Uplink)
HSPA+ : 16QAM(uplink is not supported)
DC-HSDPA : 64QAM
1.5 Modification of EUT
No modifications are made to the EUT during all test items.
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1.6 Specification of Accessory

Specification of Accessory
Brand Name ALCATEL Model Name |QC10US
onetouch

AC Adapter . I/P: 100-240Vac, 50/60Hz, 500mA, O/P: 5.0Vdc, 2A, /

Power Rating 9.0Vdc, 1.67A

Manufacturer BYD P/N CBAO060AGOC1

Brand Name é\r';gté\th" Model Name |TLpO30F2
Battery Power Rating 3.84Vdc, 3000mAh

Manufacturer SCUD SIN C3000022C2

Brand Name N/A Model Name [CDA0000043C8
USB Cable 1 Signal Line Type 1.00m shielded without core

Manufacturer PUAN P/N N/A

Brand Name N/A Model Name [CDA0000043C2
USB Cable 2 Signal Line Type 1.00m shielded without core

Manufacturer Shenghua P/N N/A

CCBO0047A10CC
Earonone Brand Name N/A Model Name CCB0047B10CC
P Signal Line Type 1.38m non-shielded without core
Manufacturer Harman IPIN IN/A
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1.7 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission

Designator
Maximum | Frequency
Type of Emission
FCC Rule System : ERP/EIRP | Tolerance :
Modulation Designator
(W) (Pppm)
Part 22 GSM850 GSM GMSK 0.5339 0.0239 ppm | 245KGXW
Part 22 GSM850 EDGE class 8 8PSK 0.1524 | 0.0490 ppm | 245KG7W
Part 22 | WCDMA Band V RMC 12.2Kbps QPSK 0.0499 0.0132 ppm | 4M11F9W
Part 24 GSM1900 GSM GMSK 1.4393 0.0250 ppm | 244KGXW
Part 24 GSM1900 EDGE class 8 8PSK 0.6339 0.0191 ppm | 245KG7W
Part 24 | WCDMA Band Il RMC 12.2Kbps QPSK 0.3275 0.0053 ppm | 4M12F9W
Part 27 | WCDMA Band IV RMC 12.2Kbps QPSK 0.3122 0.0075 ppm | 4M13F9W
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1.8 Testing Location

Test Site SPORTON INTERNATIONAL (KUNSHAN) INC.

No. 3-2, PingXiang Road, Kunshan, Jiangsu Province, P. R. China

Test Site Location TEL: +86-0512-5790-0158
FAX: +86-0512-5790-0958

Sporton Site No.

Test Site No.
THO1-KS

Test Site SPORTON INTERNATIONAL (SHENZHEN) INC.

No. 3 Building, the third floor of south, Shahe River west, Fengzeyuan
Test Site Location warehouse, Nanshan District, Shenzhen, Guangdong, P. R. China

TEL: +86-755- 3320-2398

Sporton Site No. FCC Registration No.
Test Site No.
03CHO01-Sz 831040

Note: The test site complies with ANSI C63.4 2014 requirement.

1.9 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ 47 CFR Part 2, 22(H), 24(E), 27(L)

¢ ANSI / TIA/ EIA-603-D-2010

U FCC KDB 971168 D01 Power Meas. License Digital Systems v02r02

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power
Meas. License Digital Systems v02r02 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 10th harmonic for GSM850 and WCDMA Band V.

2. 30 MHz to 10th harmonic for WCDMA Band IV.

3. 30 MHz to 10th harmonic for GSM1900 and WCDMA Band Il.

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
B GSM Link B GSM Link
GSM 850
B EDGE class 8 Link B EDGE class 8 Link
B GSM Link B GSM Link
GSM 1900
B EDGE class 8 Link B EDGE class 8 Link
WCDMA Band V | B RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band Il B RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band IV | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
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2.2 Connection Diagram of Test System

For 22H, 27L
120 Vac / 60 Hz
EUT(Adapter)
EUT(USB Cable)
Dipole Antenna
()
EUT
EUT(Earphone)
e
il i
System Simulator
For 24E
Dipole Antenna
) A
EUT
e
il i
System Simulator
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2.3 Support Unit used in test configuration

Item [Equipment Trade Name |Model No. FCCID |Data Cable |Power Cord
1. System Simulator |R&S CMU 200 N/A N/A Unshielded, 1.8 m
2. DC Power Supply |GW INSTEK |[GPD-2303S |N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor

between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.

Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 4.2 dB and a 10dB attenuator.

Example:

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).

=4.2+10 = 14.2 (dB)

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158
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3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

3.2.1 Conducted Output Power

I

|

System Simulator EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

I

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power

3.4.1 Description of the Conducted Output Power

A system simulator was used to establish communication with the EUT. Its parameters were set to

enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.4.2 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4 Measure the maximum burst average power for GSM and maximum average power for other

modulation signal.
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement
The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.
3.5.2 Test Procedures
1. The testing follows FCC KDB 971168 D01 v02r02 Section 5.7.1.
2. The EUT was connected to spectrum analyzer and system simulator via a power divider.
3. Set EUT to transmit at maximum output power.
4. When the duty cycle is less than 98%, then signal gating will be implemented on the spectrum
analyzer by triggering from the system simulator.
5. Setthe CCDF (Complementary Cumulative Distribution Function) option of the spectrum analyzer.
Record the maximum PAPR level associated with a probability of 0.1%.
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3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.6.1 Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

1. The testing follows FCC KDB 971168 v02r02 Section 4.2.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

4.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

5.  Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.
(this is the reference value)

7. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

8. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

9. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured

bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower

than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.7.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The band edges of low and high channels for the highest RF powers were measured.
5. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P) ] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P) ] (dB)

=-13dBm.
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= as. FCC RF Test Report Report No. : FG652006A

3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v02r02 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The middle channel for the highest RF power within the transmitting frequency was
measured.
5. The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of

primary supply voltage to ensure that the fundamental emission stays within the authorized frequency

block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.

The EUT was set up in the thermal chamber and connected with the system simulator.
With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

1. The testing follows FCC KDB 971168 D01 v02r02 Section 9.0.
2. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.
3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
4. The variation in frequency was measured for the worst case.
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : 19 of 25
TEL : 86-0512-5790-0158 Report Issued Date : Jul. 08, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01

FCC ID : 2ACCJNO008

Report Template No.: BU5-FG22/24/27 Version 1.1



= as. FCC RF Test Report Report No. : FG652006A

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup

4.2.1 For radiated test from 30MHz to 1GHz

RX Antenna

Ant. feed
point

1
i-‘. Im .
1

1
Metal Full Soldered Ground Plane

- t::’

Spectrum Analyzer ! Receiver

System Simulator

4.2.2 For radiated test above 1GHz

: Spectrum Anatyzer / Receiver
System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Effective Radiated Power and Effective Isotropic Radiated Power
Measurement

4.4.1 Description of the ERP/EIRP Measurement

The substitution method, in ANSI/ TIA/ EIA-603-D-2010, was used for ERP/EIRP measurement, and
the spectrum analyzer configuration follows KDB 971168 D01 Power Meas. License Digital Systems
v02r02. The ERP of mobile transmitters must not exceed 7 Watts (Cellular Band) and the EIRP of
mobile transmitters are limited to 2 Watts (PCS Band) and 1 Watts (AWS Band).

4.4.2 Test Procedures

1.

The testing follows FCC KDB 971168 D01 v02r02 Section 5.2.1. (for WCDMA), Section
5.2.2.2 (for GSM/GPRS/EDGE) and ANSI / TIA-603-D-2010 Section 2.2.17.

The EUT was placed on a non-conductive rotating platform (0.8 meters for frequency below
1GHz and 1.5 meter for frequency above 1GHz) in a semi-anechoic chamber. The radiated
emission at the fundamental frequency was measured at 3 m with a test antenna and a
spectrum analyzer with RMS detector per section 5. of KDB 971168 DO1.

During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power. The maximum emission was recorded from
analyzer power level (LVL) from the 360 degrees rotation of the turntable and the test
antenna raised and lowered over a range from 1 to 4 meters in both horizontally and
vertically polarized orientations.

Effective Isotropic Radiated Power (EIRP) was measured by substitution method according
to TIA/EIA-603-D. The EUT was replaced by the substitution antenna at same location, and
then a known power from S.G. was applied into the dipole antenna through a Tx cable, and
then recorded the maximum Analyzer reading through raised and lowered the test antenna.
The correction factor (in dB) = S.G. - Tx Cable loss + Substitution antenna gain - Analyzer
reading. Then the EUT's EIRP was calculated with the correction factor, EIRP = LVL +
Correction factor and ERP = EIRP - 2.15. Take the record of the output power at

substitution antenna.
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GSM/GPRS/EDGE WCDMA/HSPA
SPAN 500kHz 10MHz
RBW 10kHz 100kHz
VBW 30kHz 300kHz
Detector RMS RMS
Trace Average Average
Average Type Power Power
Sweep Count 100 100
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4.5 Field Strength of Spurious Radiation Measurement

4.5.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned

from 30 MHz up to a frequency including its 10th harmonic.

45.2 Test Procedures

1.

9.

The testing follows FCC KDB 971168 D01 v02r02 Section 5.8 and ANSI / TIA-603-D-2010
Section 2.2.12.

The EUT was placed on a rotatable wooden table 0.8 meters for frequency below 1GHz and
1.5 meter for frequency above 1GHz above the ground.

The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

The table was rotated 360 degrees to determine the position of the highest spurious emission.
The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.

Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking
record of maximum spurious emission.

A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

Taking the record of output power at antenna port.

10.Repeat step 7 to step 8 for another polarization.

11.EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12.ERP (dBm) = EIRP - 2.15

13.The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

14.The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

= P(W) - [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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5 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer [Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spectrum Jun. 17, 2016~ Conducted
R&S FSV40 101040 10Hz~40GHz Sep. 10, 2015 Sep. 09, 2016
Analyzer Jun. 26, 2016 (THO1-KS)
Thermal - Jun. 17, 2016~ Conducted
Ten Billion TTC-B3S | TBN-960502 -40~+150°C Oct. 24, 2015 Oct. 23, 2016
Chamber Jun. 26, 2016 (THO1-KS)
EMI Test Agilent Radiation
. . N9038A [MY52260185| 20Hz~26.5GHz |May 07, 2016| Jun. 28, 2016 |May 06, 2017
Receiver&SA | Technologies (03CHO01-SZ)
Spectrum 10Hz~44GHz; Radiation
KEYSIGHT N9010A | MY55150213 May 07, 2016| Jun. 28, 2016 |May 06, 2017
Analyzer Max 30dBm (03CHO01-S2)
. Radiation
Bilog Antenna TeseQ CBL6112D 23188 30MHz~2GHz [|Mar. 12, 2016| Jun. 28, 2016 |Mar. 11, 2017
(03CHO01-S2)
Double Ridge . Radiation
ETS Lindgren 3117 00119436 1GHz~18GHz ([Oct. 17, 2015( Jun. 28, 2016 |Oct. 16, 2016
Horn Antenna (03CHO01-S7)
Radiation
SHF-EHF Horn com-power AH-840 101071 18GHz~40GHz |Aug. 19, 2015| Jun. 28, 2016 |[Aug. 18, 2016
(03CHO01-S2)
. Agilent Radiation
Amplifier . 83017A MY39501302 [ 500MHz~26.5GHz |Jan. 12, 2016| Jun. 28, 2016 |Jan. 11, 2017
Technologies (03CHO01-S7)
. 9kHz~1300MHz / Radiation
Amplifier HP 8447F 3113A04622 Aug. 07, 2015| Jun. 28, 2016 |Aug. 06, 2016
30dB (03CHO01-S2)
. TTA1840-35 Radiation
HF Amplifier MITEQ 1871923 18GHz~40GHz | Jul. 18, 2015 | Jun. 28, 2016 | Jul. 17, 2016
-HG (03CHO01-S2)
AC Power 61601000198 Radiation
Chroma 61601 N/A NCR Jun. 28, 2016 NCR
Source 5 (03CH01-S2)
Radiation
Turn Table EM EM1000 N/A 0~360 degree NCR Jun. 28, 2016 NCR
(03CHO01-S2)
Radiation
Antenna Mast EM EM1000 N/A 1m~4m NCR Jun. 28, 2016 NCR
(03CHO01-S2)
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 4.8dB
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Conducted Power (*Unit: dBm)
Band GSM850 GSM1900
Channel 128 189 251 512 661 810
Frequency 824.2 836.4 848.8 1850.2 1880.0 1909.8
GSM 32.19 32.36 32.44 29.78 29.89 29.92
GPRS class 8 32.14 32.31 32.43 29.76 29.86 29.91
GPRS class 10 28.81 28.84 28.87 26.56 26.47 26.63
GPRS class 11 27.06 27.19 27.35 24.66 24.67 24.69
GPRS class 12 25.74 25.96 26.07 23.37 23.41 23.46
EGPRS class 8 27.28 27.31 27.35 26.53 26.52 26.58
EGPRS class 10 26.17 26.27 26.25 25.47 25.44 25.48
EGPRS class 11 24.16 24.67 24.67 23.92 23.98 23.99
EGPRS class 12 22.94 22.94 23.01 22.41 22.32 22.42
Conducted Power (*Unit: dBm)
Band WCDMA Band V WCDMA Band Il WCDMA Band IV
Channel 4132 4182 4233 9262 9400 9538 1312 1413 1513
Frequency 826.4 | 836.4 | 846.6 | 1852.4 | 1880 | 1907.6 | 1712.4 | 1732.6 | 1752.6
AMR 12.2K 22.85 | 22.84 | 2290 | 22.85 | 22.91 | 22.98 | 22.93 | 22.91 | 23.10
RMC 12.2K 22.87 | 22.85 | 22.92 | 22.88 | 22.92 | 22.99 | 2295 | 2294 | 23.11
HSDPA Subtest-1 21.82 | 21.88 | 21.82 | 2225 | 21.98 | 22.03 | 21.98 | 21.96 | 22.09
HSDPA Subtest-2 21.83 | 21.29 | 21.76 | 21.84 | 21.95 | 22.07 | 21.95 | 21.97 | 22.11
HSDPA Subtest-3 21.39 | 21.33 | 21.42 | 21.49 | 21.47 | 2158 | 2151 | 21.51 | 21.58
HSDPA Subtest-4 21.37 21.37 21.28 21.45 21.44 21.51 21.43 21.42 21.59
DC-HSDPA Subtest-1| 21.75 | 21.88 | 21.78 | 21.91 | 21.89 | 21.98 | 21.96 | 21.92 | 21.97
DC-HSDPA Subtest-2| 21.73 | 21.86 | 21.70 | 21.76 | 21.96 | 22.06 | 21.90 | 21.89 | 22.00
DC-HSDPA Subtest-3| 21.27 | 21.35 | 21.26 | 21.36 | 21.46 | 21.50 | 21.40 | 21.38 | 21.45
DC-HSDPA Subtest-4| 21.25 | 21.34 | 21.25 | 21.40 | 21.39 | 2150 | 21.38 | 21.34 | 21.45
HSUPA Subtest-1 22,29 | 22,31 | 2237 | 21.89 | 21.98 | 21.99 | 22.28 | 22.38 | 22.31
HSUPA Subtest-2 20.23 | 20.47 | 20.45 | 19.97 | 19.95 | 19.21 | 20.41 | 20.47 | 20.46
HSUPA Subtest-3 21.28 | 21.37 | 21.49 | 21.07 | 21.05 | 21.07 | 21.33 | 21.39 | 21.47
HSUPA Subtest-4 1995 | 19.97 | 19.99 | 19.91 | 19.97 | 19.23 | 20.47 | 20.45 | 20.47
HSUPA Subtest-5 2219 | 22.16 | 22.25 | 22.47 | 21.96 | 22.09 | 22.28 | 22.27 | 22.43
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Peak-to-Average Ratio

Mode GSM850 Limit: 13dB
Mod. GSM EDGE Result
Lowest CH 0.17 3.28
Middle CH 0.17 3.33 PASS
Highest CH 0.17 3.42
Mode GSM1900 Limit: 13dB
Mod. GSM EDGE Result
Lowest CH 0.17 3.33
Middle CH 0.17 3.51 PASS
Highest CH 0.14 3.62
Mode WCDMA Band V WCDMA Band I WCDMA Band IV Ll'ég'é:
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 2.99 2.90 2.81
Middle CH 3.04 3.10 2.70 PASS
Highest CH 2.96 2.49 2.09
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GSM850 (GSM)

GSM850 (EDGE )

Lowest Channel

Lowest Channel

Date: 1708 2016 101238

Spectrum “P] Spectrum “P]
Ref Leval 34 20 cBm Offset 14,20 ai Ref Leval 34 20 cBm Offset 14,20 ai
30 des AQT 2ms & RBW 10 MH2 = At 30 des AQT 2ms & RBW 10 MH2
TRGEXT
@153 View
o o =
\
Lk | 0.0t 'I
i I
E I E | I
1
1
E 1E T
|
E- 1E |
FF B24.2 MHz i = ! 7e Mean Prer + 20.00 di kTs"z'i'Fz'ﬁiiz 3 Mean Prer + 20.00 di
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N J e asuring... /‘:
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e asuring... ﬁ- ™) |

Middle Channel

Middle Channel

R

Date 178 206 101250

Spectrum “P] Spectrum “P]
Raf Leval 34.20 cim  Offset 14,20 0B Ref Leval 34.20 cim  Offset 14.20 0B
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0. o
n.o1 4 001 '1
i 1 i
3 I
L 1E :
| I 1
LE-05 t ¥ T 1E-05 1 t i T
F 8364 MHz Maan Pwr + 20.00 dR F 8364 MHz Mean Pwr + 20.00 dB
¥ Functien Samples: 130000 ¥ Function Soamplas: 130000
Maan | peak |  crest | s | 1% | _o1% | oo | Maan | poak |  crest | s | 1% | _o1% | oo |
Jrace 1 [ 3267 dém | 32.88 dBm 0.20 d& 0.12 dB 0.12 da 0.17 d8 0.20 db Jrace 1 [ Z7.00 dém  30.43 dBm 3.43 dB .78 dB

3.25 d8 333 8 3.36 dB
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Highest Channel

Highest Channel
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Spectrum “P] Spectrum “P]
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GSM1900 (GSM)

Lowest Channel

GSM1900 (EDGE )

Lowest Channel

Spectrum “P] Spectrum “P]
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)
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e* FCC RF Test Report

SPORTON LAB.

Report No. : FG652006A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Spectrum

®ef Leval 30.00 cBm  Offset 14,60 db
Alt 30ds AQT 2 ms @ RBW 10 MHz

5F 1.7124 GHz Mean Puer + 20.00 dB

Function Somples: 130000

Moan | Peak | crest | 10 1 1% | 0a% | o.01% |
Trace 1 22.80 dam 25.89 dBm 3.10 d@ 1.65 dB 2.46 0B 2.681 d8 3.01 dB

e asuring... ||==== [ 4

Date 1508 2016 10,8937

Middle Channel

®ef Level 30.00 cBm  Offset 14,80 0B
Ant 30 d8__AgQT 2 ms @ RBW 10 MHZ
1
[ a e o — peberes
|
|
oot i
\ | |
1E- 3 T
l |
| |
1E-04 =T —t
1 |
|
|
o I i g I |
| | |
| |
oF 1.7326 GHz Moan Pwr + 20.00 dB
¥ ¥ Function Soamplas: 130000
Maan | Paak crast | wes | 1% | oo | oo |
Trace 1 [ 7796 dém | 2585 dBm 2.8 dB 1.62 dB 2.38 68 2.70 d8 .84 dB
b —
Heasuring... 1] y|
Date: 18,8 2016 1043 45
(=)
Offset 14,650 4B
2 AQT 2 ms @ RBW 10 MHZ
1
0.1 N e i
|
|
oot i
1 |
1E- - i
1E-04 |[ ~t
| |
i |
1E-0% i + x T T
| | |
| i |
SF 1.7526 GHz Mean Pyr + 20,00 4B
¥ ¥ Function Soamplas: 130000
Maan | Paak crast | e | 1% | o1 | oo |
Trace 1 [ 7797 dém | 25.17 dBm 2.20 db 1.36 dB 186 g8 2.09 o8 .17 dB
— — oy g—
T Heasuring.. 1 i

Date 18.U8 2016 10:5000
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= as. FCC RF Test Report Report No. : FG652006A

26dB Bandwidth

Mode GSM850(MHz)
Mod. GSM EDGE
Lowest CH 0.313 0.310
Middle CH 0.317 0.315
Highest CH 0.313 0.305
Mode GSM1900(MHz)
Mod. GSM EDGE
Lowest CH 0.315 0.312
Middle CH 0.316 0.312
Highest CH 0.313 0.310
Mode WCDMA Band V(MHz) WCDMA Band [I((MHZz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.71 4.71 4.71
Middle CH 4.72 4.69 4.72
Highest CH 4.71 4.72 4.77
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number 1 A7 of A29
TEL : 86-0512-5790-0158 Report Issued Date : Jul. 08, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG652006A

GSM850 (GSM)

GSM850 (EDGE )

Lowest Channel

Lowest Channel

Offset 14.20 0B » RBW 3 kiz

®ef Level 3420 cam

Offset 14.20 0B » RBW 3 kiz

Date: 17N 2016 094127

Ref Leval 34 20 cBm
Att DB BWT 632 s e VBW 10 kHz  Mode Auto FFT Att Gl BWT 632 s VBW 10 kM Mode auta FFT
a0 aamif1] an M) 20,94 dBm|
1 & B24. 224000 MHz|
20 M"‘\J-, i 20 ¥ nilf 26,100 |
ali{ 412.700000000 kHz| T ” “‘-‘JHN 409700000000 kHz|
Q Fsta PHI6. N Tpfact P66 1.4
i 2 Pgtor 6361 iti . i factor i1
0 dém 0 dém
\ ]
-10 dits -10 dits 7
|
-20 dism -20 dism =
-30 dim — -30 dim =y
ol 1 .,
40 dem—r a0 ——
2 R PR
o 50
-&0 -&0
| CF 6232 Mz 1001 pts Span 1,0 MHz | CF 6232 Mz 1001 pts Span 1,0 MHz
Markar Markar
Type | Ref | Tre | *-valug | ¥-value | Function | Function Result | Type | Ref | Tre | ®-valug | ¥-value | Function | Function Result |
M1 1 B24.286T0 MHz 27.35 dBm ndB down 2, M1 1 B24.224 MHz 20.64 dBm ndB down 309.7 kHz
Ti 1 8240432 Mz 1.24 dm ndi Ti 1 824.0472 MHz 5.07 cm i 26.00 db
T2 1 8243558 MHZ 0.99 dam Q factor T2 1 8243568 MHZ -4.78 dam Q factor 2661.4

Date 18 LM 2016 09.27 34

Middle Channel

Middle Channel

Spe
Wef Leval 3420 gom

Offset 14.20 9B = RAW 3 kM

Spe
Wef Leval 3420 gom

=

Offset 14.20 9B = RAW 3 kM

Date 17.JUM 2016 094208

ALt 30 d8  SWT 632 ps - VBW 10 kH:  Mode ALt 30 d8  SWT 632 ps & VAW 10 kHz
v 2 M1l » _.m‘f:m. S5 = lr.'/‘r‘llil\ln
BI6,4T0000 MMz BI6.ITE000 MMz
S
= T THAN pan 26.00 d8| = y 26.00 d8|
. H‘!. 916, 700000000 kHz) . 914, 700000000 k7]
f Q fegtor 2641.2 2657.6
10 o8 S 10 o8
7
&+ )
0 dbm 7 0 dbm *
Y :
10 _‘,"’  =al -10 %
o b ] 1
ra 3 i { | PR T
20 d = e 20 d /, 7 L}ty
-30 din 7 - -30 din .. \'j
ot M i
-0 =1 ) iy
|| -~ .,
- el e e,
50 de 50 de: =,
-60 di -60 di
CF B304 MHz 1001 Eli M 1.0 MHz CF B304 MHz 1001 Eli M 1.0 MHz
Marker Marker
Typo | Bof | Tre | Howalus 1 ¥owalue | Function | Function Result | Typo | Bof | Tre | Howalus 1 Y-value | Function | Function Result
M1 1 83543 Maz 27.40 dim b down M1 1 836,378 Maz 20.62 clm b down 314.7 khz
T1 1 8362427 MHZ 1.44 dam ndg T1 1 8362432 MHZ -5.37 dém ndg
T2 1 8365588 MHZ 1.00 d8m Q factor T2 1 8306 S5TE MH: 17 dam Q factor

Date: 18 U8 2016 0928 12

Highest Channel

Highest Channel

Ref Level 34.20 cBm

Offset 14.20 9B = RAW 3 kM

Ref Level 34.20 cBm
a0 de

Offset 14.20 9B = RAW 3 kM

EWT 632 s @ VBW 10 kHz  Mode auto FFT

Date 1708 2016 0943 38

0 dE  BWT 632 s e VBW 10 kHr  Mode Auto FFT
FE o 1] E  dim| FE T 1 08 dim|
P P, B4, 704000 MMz ] B4, 765000 MMz
o0 skl 2600 48| 0 1 26.00 dB|
. 12700000000 kiz| . P,..'-a i 04, 700000000 kiz|
#7145 y 2756
10 d8 10 d8 Hr)J
v P, :
0 dbm - 0 dbire = >
)f ! i
10 pre " -10 7 x
a 4
i . 3 - L/ sad
P4 LY L Y ",
"y
-30 dba — 4 -30 dba
o "M
Al S
40 oy 40
“ ", "
] prraas] flrseer
50 dis =5 dbs fe,
-60 d -60 d
CF 8488 MHz 1001 pts Hpan 1,0 MHz CF 8488 MHz 1001 pts Hpan 1,0 MHz
Marker Marker
Type | Ref | Tre | X-valus 1 ¥-wvalue |__Function | Function Result | Type | Ref | Tre | X-valus 1 Y-value |__Function | Function Result
M1 1 B48,704 Mz 27.02 dim B down 312.7 kHz M1 1 B48, 765 Mz 22.09 dam B down 304.7 kHz
T 1 B48 6447 MHZ 1.52 dam nds £.00 db T 1 848 6407 MHZ -3.79 cam nds 26.00 dB
T2 1 E48_ G558 MHZ 1.15 dim Q factor = T2 1 5485538 MHz -3.93 dam Q factor 27856

Date 18 LM 2016 092913
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samran . FCC RF Test Report

Report No. : FG652006A

GSM1900 (GSM)

GSM1900 (EDGE)

Lowest Channel

Lowest Channel

®ef Lovel 3480 com  Ofset 14,60 dB = RBW 3 k2
30 db  SWT 632 s VBW 10 kb2 Mode suto FFT

®ef Lovel 3480 com  Ofset 14,60 dB = RBW 3 k2
30 db  SWT 632 s VBW 10 kb2 Mode suto FFT

CITET] 74.07 dom| CITET] 1820 aom|
o i) 1850267900 Ghz| o 18 000 GHz,
L e 26.00 o) Wi ndB 26,00 d|
s ey Wi 414.700000000 kHz] - bl 8w 411.700000000 kHz]
PR
5679.7) Al Mg tactor 5036.7)
10 10
8t
0 cém - 0 cém -
!
10 di + 10 di -
L [ \
-20 des e -20 des =
.\ 7
\ - P
30 d . 30 d v
o / L
; i W
40 - L ot
- " o e .
e ? L s
el e —- B 8 i, PP
-60 dim -60 dim
CF 18502 GHz 1001 pts Span 1.0 MHz CF 1.8502 GHz 1001 pts Span 1.0 MHz
Markar Markar
Type | Ref | Tre | ®-valug | v¥-value | Function | Function Result | Type | Rof | Tre | ®-valua | ¥-value | Function | Function Result |
M1 1 S 24.07 dém ndB down 314.7 hhz M1 1 3 2 ndB down 3117 hhz
Tl 1 1.43 dbm ndg 26.00 db T1 1 1.0500442 GMz - ndi 26.00 db
T2 1 -1.85 Bm G factor 5879.7 T2 1 1.9503558 Gz 1 Q factor 5936.2
Date 17 LM 2016 101604 Date 18 LN 2016 0948 34
r——— [=) r——— [=)
Ref Leval 34.500 dim Offset 1450 0B « RABW 1 ko Ref Leval 34.500 dim Offset 1450 0B « RABW 1 ko
At 08 BWT 632 s e VBW 10 kHr  Mode auto FFT At 08 BWT 632 s e VBW 10 kHz
= T T = g T T
™. 1800067900 GHz| ™. 1.BA00B0D00 GHz]
I prpta, | oot 26.00 d8) __I8 ] e nd 26.00 48]
i g 315, 700000000 kiz] i " (i 11.700000000 ki
. Pl ' : v
o' 5955.5 ) i factor 6031.7
10 10 - e
0 dan O dém ,/ e
) ¥ v
-10 dBm i -10 dBm — 7 -
A f \
20 d = 20 d -
7 y s
v el =y
30 di 30 di %
P 7 R |
40 it G 40 i o h -
o™ M| gl ML,
51 di 250 db
60 dB 60 dB
CF 188 GHz Span 1.0 MHz CF 188 GHz 1001 pts Span 1.0 MHz
larker larker
Typo | Bof | Tre | H-walua 1 Function | Function Result | Typo | Bof | Tre | ®-walue 1 ¥owalue | Function | Function Result
M1 1 1.8800679 GMz B down 318.7 kHz M1 1 1.88 GHz 18.47 dBm B down 311.7 kHz
T 1 1.8798437 GHz nds T 1 -8.04 cBm nds 26.00 d&
T2 1 1.9801538 GHz Q factor T2 1 1.9801558 Gz -7.30 dBm Q factor 7

Date 178 2016 101639

Date 18 LM 2016 09 49 52

Highest Channel

Highest Channel

=

Spe

Ref Leval 3460 Gim  Offset 14,00 db = RBW 3 kHz Ref Leval 3460 Gim  Offset 14,00 db = RBW 3 kHz
ALt 30 d8  SWT 632 s & VAW 10 kHz  Mode Auto FFT ALt 30 d8  SWT 632 ps & VBW 10 kHz  Mode Auto FFT
@ 1Pk Mao @ 1Pk Mao
= T EE] 2 N EITEY] 10,94 abm
! 1.9 1.909796000 GiHz|
i ndB. B 26,00 dB|
20 dim— I, 112, 700000000 kHz| 20 dim— = (™ 909, 700000000 kHz
o,
6107.9) ) factor BL66.H
10 r 10 "h{
' b
0 - - 0 dan bt
-10 dim -10 dim .
J \
-20 20 AT
7 P T T
o .
30 dis 2 30 dis
.
¥ 401 i T 1‘“-_\
[t = L e
T prr e,
oSt d
&0 die &0 die
CF 1.9098 GHx 1001 Ell M 1.0 MHz CF 1.9098 GHx 1001 Ell M 1.0 MHz
Marker Marker
Type | Bet | Tre | %-valus | ¥-value | Function | Function Result | Type | Bet | Tre | X-value | Yvalue | Function | Function Result
M1 1 1.9098679 GHz 24,17 clm ol down EERIT M1 1 1509795 GHz 18.94 dAm Tl down 309.7 kHz
T1 1 1,9096442 GHr -1.48 dam ndg 26,00 dg T1 1 1.0096462 -7.03 dém ndg 26.00 dg
T2 1 1.9099568 GH: -1.69 dam Q factor 6107.9 T2 1 1.9099558 GH: -7.18 dBm Q factor 61668

Date 17 JUB 2016 101727

[

Date 18 UM 2016 0550 27
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e% FCC RF Test Report Report No. : FG652006A

SPORTON LAB.

WCDMA Band V (RMC 12.2Kbps) WCDMA Band Il (RMC 12.2Kbps)
Lowest Channel

Lowest Channel

Spectrum
Ref Lavel 30.00 cBm  Offset 14.20 0B = RBW 100 khz Ref Loval 30.00 GBm  Offset 14,60 0B = RBW 100 bz
Art 30 dbSWT 19 s & VBW 300 kW2 Mode auto FFT Art 30 db _ SWT 19 s & VBW 300 kHz  Mode Auto FFT

CITEY] 10.25 dBm Ml

.. b M) ..
204 - .00 dn| 20¢ = —

- 1. TOS000000 MHz| - il
n ¢ 175.4) n
0 dim - - 0 dim

] i {

10 ds - 10 ds

20 = = =

ot - e 30 di
~40 dia ~40 dia
-50 die -50 die
60 di 60 di
CF B26.4 MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz

Markar Markar
Type | Ref | Trc | %-valug 1 ¥-value | Function | Function Result | Type | Ref | Trc | 1 Yevalug | Function | Function Result |

ML 1 T 19.25 dém ndb down 4.708 MHz ML 1 32 dem ndb down 4.708 MHz
T1 1 824,052 Meiz 6.35 dim ndg 26.00 db T1 1 7.18 dbm ndg 26.00 db
T2 1 B2, 756 MHz -6.92 dBm Q factor 175.4 T2 1 54758 GHz -6.81 cBm Q factor 303.8

Date: 1808 2016 105124 Date 1808 2016 1010 58

Middle Channel
B | [ )

Middle Channel

Spectrum
Ref Leval 30.00 Gim  DFfset 14,20 0B = RBW 100 bhz Ref Level 30.00 cBm Dot 14.00 0B = RBW 100 bz
ALt 30 d8  SWT 16 ps & VAW 300 kHz  Maode Auto FFT ALt 30 d8  SWT 16 ps & VAW 300 kHz  Maode Auto FFT

= T T Ll i S - : o= T
= A6, 97900 MHz = b
Lt = . 26.00 d8) o PR L wr e Y
B 4. 715000000 Mz L B 4 GOSOBNON MiZ)

10 177.5] 10 7 Q tactor W11

0 dlim- 0 dim-

-10 die - - -10 die

| - 20 d o = vy
- - 30 dim-

40 die 40 die
50 dite 50 dite
-60 dim~ -60 dim~
CF B304 MHz 1001 Ell M 10.0 MH2 CF 1.88 GHx 1001 Ell M 10.0 MH2
arker Marker
Typo | Bof | Tre | H-walus 1 ¥owalue | Function | Function Result | Type | Bof | Tre | H-walus 1 Yevalue | Function | Function Besult |

M1 1 835,970 Mz 18.59 dim ol down 4715 MHz M1 1879131 GHz 19.25 ol down 4,685 MHz
T1 1 B34.042 MHZ ~ T daém ndg 26.00 dg T1 1 1.B77662 GHr -6.10 daém ndg 26 d
T2 1 B3B8, 758 MHz -7.35 d@m Q factor 177.5 T2 1 1.B82348 GHz -7.02 dBm Q factor  §

Date 1882016 101134

Date 1808 2016 105202

Highest Channel Highest Channel

Bpactrum '=_3,=] Bpactrum
Ref Level 30.00 Gim  Offset 14,20 db = ROW 100 bz Ref Leval 30.00 am  Offset 14+.00 db = RBW 100 bz
30 d8  SWT 16 ps & VAW 300 kHz  Maode Auto FFT 30 d8  SWT 16 ps & VAW 300 kHz  Maode Auto FFT
1930 dim| i il
i B45.73100 MHz i i
= , 0 e L — e
L 4. TOSOOBN00 Miz] v 4.7 1 5000000 Mz|
10 179.7] 10 V4
0 dim- 0 dim-
-10 g - -10 g £ !
20 d - 7 i
iy Af o = 1 e
i 30 din-
40 B 40 B
50 dite 50 dite
-60 dBm- -60 dBm-
CF B46.06 MHz 1001 Ell M 10.0 MH2 CF 1.9076 GHx 1001 Ell M 10.0 MH2
Marker Marker
Type | Ref | Tre | ®-value 1 Yowalue | Function | Function Result | Type | Ref | Tre | ®-valus 1 Y-value | Function | Function Result
M1 1 545,731 Mz 19.30 dim redB down 4.705 Whz M1 1 1.806731 GHz 19.42 cAm redB down
T1 1 B44.247 MHZ -7.08 dém ndB 26.00 dg T1 1 1. Q05242 GHz -6_64 dBm ndg
T2 1 B48, 948 MHZ -6.85 dBm Q factor 9.7 T2 1 1. 909958 GHz -6.28 dBm Q factor

Date 18 LM 2018 1012 12

Date 188 2016 105238
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saronis. FCC RF Test Report

Report No. : FG652006A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Ref Level 30.00 cBm  Offset 14,60 dB =« RBW 100 kHz
Al 30 db SWT 15 ys & VBW 300 kb2 Mode suto FFT

@17k Ma

20 iy

10 dBin

0 déim

10 des

20 ds

43—

40 dbi

50 dben——————

&0 dBm

CF 1.7124 GHz 1001 pts

Span 10,0 MHz_

Markar
Type | Ref | Tre | -
ML 1 171

1 Y-value | Functlon | Function Result

19.39 dom ndB down 4. 705 MHz
51 1 2 di
Tz 1 :

6.6 cim ndi
-6.54 cBm Q factor 364

Date 18.UM 2016 10:31.08

Middle Channel

Ref Leval 30.00 com  Offset 14,00 db & ROW 100 khz
be art 30 dB  SWT 16 s e VBW 300 kHz  Mode Auto FET

@17k Max

20 dBn *

10 dBm—— i

0 dim: * 4 | '

-10 di

20 di - -

<40 dem

-40 diia

50 dis

-60 dim:

CF 1.7326 GHz 1001 pts Span 10.0 MHz

Markor

Typo | Bof | Tre | H-walus 1 ¥owalue | Function | Function Result
M1 T 2

19.44 cm B down
-6.83 dBm ndé

Tl 1
12 -6.60 dBm Q factor

Date 18U 2018 103158

Highest Channel

Ref Leval 30.00 com  Offset 14,00 db & ROW 100 khz
be art 30 dB  SWT 16 s e VBW 300 kHz  Mode Auto FET

@17k Max

20 dBn

10 dem——————————— -

0 dim: o 1 l L

-10 di

gy e b

-30 diam-

-40 diia

50 dis

-60 dim:

CF 1.7526 GHz 1001 pts
Markor
Type | Bef | Tre | X-val

M1 1 75

Span 10.0 MHz

| Function |
ol down

Function Result |

Date 18U 2018 103313

SPORTON INTERNATIONAL (KUNSHAN) INC.
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= as. FCC RF Test Report Report No. : FG652006A

Occupied Bandwidth

Mode GSM850(MHz)
Mod. GSM EDGE
Lowest CH 0.243 0.244
Middle CH 0.245 0.245
Highest CH 0.241 0.244
Mode GSM1900(MHz)
Mod. GSM EDGE
Lowest CH 0.242 0.242
Middle CH 0.244 0.245
Highest CH 0.244 0.243
Mode WCDMA Band V(MHz) WCDMA Band II(MHz) WCDMA Band IV(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.11 4.11 4.12
Middle CH 4.10 4.11 412
Highest CH 4.10 412 4.13
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : A12 of A29
TEL : 86-0512-5790-0158 Report Issued Date : Jul. 08, 2016
FAX : 86-0512-5790-0958 Report Version : Rev. 01
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SPORTON LAB.

FCC RF Test Report

Report No. : FG652006A

GSM850 (GSM)

GSM850 (EDGE)

Lowest Channel

Lowest Channel

Offset 14.20 B RBW 10 kHZ

®ef Level 3420 cam

Date 17 LM 2016 095320

Ref Leval 34 20 cBm Offset 14.20 dB RBW 10 kHz
ant 308 SWT 1695 s @ VBW 30 kHI _ Modo Auta FET ant 308 SWT 1695 s @ VBW 30 kHI _ Modo Auta FET
0 ST 0 " CITEN]
% P
S e, B
a5 a5 Do i
] ] k
o dam - o dam
f f Y
. -‘ J \
-10 di = -10 dits T
- = 7 T
7 W
e 20 dien |
. 3 :
o — -30 dém F L
-50 -50
-&0 -&0
| oF 5732 Mz 1001 pis Span 1.0 Mz | oF 5732 Mz 1001 pis Span 1.0 Mz
Markor Markor
Type | Ref | Tre | | ¥-value | Function | Function Result | Type | Ref | Tre | ®-valug | ¥-volue | Function | Function Result |
M1 1 31.13 d&m M1 1 B24.204 MHz 25.61 dBm
11 1 824.078122 Mz 17.38 cam c 242.757242757 ki 11 1 824.078122 Mz 11.34 g oc 242756243756 bha
T2 1 824320870 MHz 16.93 dam T2 1 824.32187T8 MHZ 10.76 dam

Date 18 LM 2016 0933 35

Middle Channel

Middle Channel

Date 17008 2016 0953 57

Spactrum n.;ﬂ : n.;ﬂ
Ref Leval 34.20 Gam  Offset 14,200 RBW 10 kHz Rof Level 34.20 cam _ Offset 14.20 06 RBW 10 khz
ALt 30 d8  SWT 1896 us & VAW 30 kHr  Mode Auto FFT ALt 30 d8  SWT 1896 us & VBW 30 kH:  Mode Auto FFT
a0 X 3070 abm| 72 r M1l 26.11 abm|
ik 00 M| AI6H. 402000 MHZ|
20 1 +4.75. +4755 ke 20 = Occ Bw 244.755244755 kMe]
F 2 -
10 dB . 10 0B \‘1
0 b - 0 b " S
S z / \
-10 10
. A~ 7 e
A
20 di 20 di
L} 7 |
” \ Pl |
-30 din -30 din B
B e, e N
R o frdBa- = .
50 s 50 s
-60 di -60 di
CF B304 MHz 1001 Eli M 1.0 MHz CF B304 MHz 1001 Eli M 1.0 MHz
Marker Marker
Typo | Bof | Tre | Howalua 1 ¥owalue | Function | Function Result | Typo | Bof | Tre | Howalus 1 Y-value | Function | Function Result |
M1 1 36,35 Mz 30.70 dBm M1 1 836,402 Maz 26.11 dam
T1 1 836 278122 M-z 16.62 dam Oce Bw 244 T55244755 kHz T1 1 836 278122 MHz 11.61 dam Oce Bw 244 T55244755 kHz
T2 1 B36. 522877 MHz 17.13 dBm T2 1 B36. 522877 MHz 1096 d&m

Date 18 UM 2016 093827

Highest Channel

Highest Channel

Date 170 2016 055455

r——— [=) r———
Ref Leval 3420 dim  Offset 14,20 i RBW 10 ki Ref Level 34.20 cBm  Offset 14.20 0B RBW 10 ki
08 BWT 1896 ys e VBW 30 kHr  Mode auto FFT R EWT 1696 us e VBW 30 kM Mode auto FFT
S T 1 71 dim S | R ETRY]
7 R4E.BZ0000 M| 040§
o ¥ 240759240759 ke o \\_OccBw 240.756243756 ki
7 169 of \
' g
10 d8 - 10 d -
0 dbrm s 0 dbrm v
-10 r ~ -10 i
e ) e o
20 20 :
1 |
. ,
-30 dba -
Y= e i,
—t Ve LN
_—blu ]
-50 die -50 die
50 d 50 d
GF 848.8 MHz 1001 pis Span 1.0 MHz GF 848.8 MHz 1001 pis Span 1.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 ¥-value |__Function | Function Result | Type | Ref | Tre | X-valus 1 Y-wvalue |__Function | Function Result |
M1 1 B48.82 Mz 30.71 dém M1 1 B48,804 Mz 25.64 dBm
T1 1 4668017 Mz 16.92 Bm Oce Bw 240750740750 kHz T1 1 848 676122 Mez 11.71 cBm Oce Bw 243756243756 kHz
1z 1 B48.920579 Mez 16,83 Bm 1z 1 548.921878 Mz 11.29 dBm

Date 188 2016 053503
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SPORTON LAB.

FCC RF Test Report

Report No.

GSM1900 (GSM)

GSM1900 (EDGE)

Lowest Channel

Lowest Channel

®ef Level 3480 cam

Offset 14.60 B RBW 1D kHZ

®ef Level 3480 cam RBW 10 kiz

Offset 14,60 9B

Att 30 0B SWT 1696 s @ VBW 30 kkz  Mode Auta FFT Att 0B BWT 1696 us e VBW 30 kkz  Mode Auto FFT
91 dom| CITET]
30 dBm o 18 wirspmen 30 dBm -
241750241758 kHz| e nn,  Deciiw
20 20 -
§ 'l 8
10 - 10
0 dim - 0 dim -
-10 dia - -10 din -
A i ~] / |-
-20 des - -20 des - - = -
30 d - -30 d
. rpe-— Z =
50 dim= 50 dim-
-60 dBm -60 dBm
CF 18502 GHz 1001 pts Span 1.0 MHz CF 18502 GHz 1001 prs Span 1.0 MHz
Markar Markar
Type | Ref | Trc | %-walug | ¥-value | Function | Function Result | Type | Rof | Tre | %-valug | Y¥-value | Function | Function Result |
M1 1 27.91 dBm M1 1 72.62 dém
Ti 1 1.BEDOTE12 GHz 13.83 dim Oce Bw 241.758241768 khz Ti 1 .43 dim Oce Bw 241.758241768 khz
T2 1 1.BE03Z088 GHE 14.64 Bm T2 1 3.36 dam

Date 17 M 2016 102057

Date 18 LM 2016 0951 34

Middle Channel

Middle Channel

Spectrum

Ref Leval 34.500 dim Offset 146008 RBW 10 kka

Spectrum

RBW 10 ki

Ref Level 34.80 dBm Offset 14.80 aB

ALt 30 d8  SWT 1896 ps & VBW 30 kHz Maode to FFT ALt 30 d8  SWT 1666 ps & VAW 30 kHz Mode Auto FFT
= =TT = T
30 E B i a0 il
T S i
o c B L. c ow
20 dBm—————— R e 20 dbm—————— = - -
¥ i ¥
10 T 10 i
" S L%
0 diin - 0 déie ~
\ | / \
-10 dem e LA, -10 dem ¥ 5
o ) \
204 20 d 1 ~
; / -
30 dbs g .y 30 dBe .
iy — &) e e
-50 dBa -50 dBa
&0 die &0 die
CF 1.88 GHx 1001 Ell M 1.0 MHz CF 1.88 GHx 1001 Ell M 1.0 MHz
arker arker
Typo | Bof | Tre | Howalua 1 ¥owalue | Function | Function Result | Typo | Bof | Tre | Howalus 1 Y-walue | Function | Function Result |
M1 1 1.B00005 Gaiz 27.83 dam M1 1 1.BO0005 Gz 24.33 dlm
T1 1 1.ETRETE12 GHz 14.25 dam Oce Bw 243 TS6243756 kHz T1 1 1.ETRETT12 GHz 8.59 dam Oce Bw 244 T55244755 kHz
T2 1 1.88012188 GHz 14.43 dBm T2 1 1.88012188 GHz 9.00 dam

Date 178 206 102134

Date 18 UM 2016 0552 14

Highest Channel

Highest Channel

Spectrum

Ref Leval 34.500 dim Offset 146008 RBW 10 kka
30 dE  BWT 1696 ps @ VBW 30 kkx

Mode Auta FFT

Spectrum

Ref Leval 34.500 dim Offset 146008 RBW 10 kka
30 dE  BWT 1696 ps @ VBW 30 kkx

Mode Auta FFT

z Mili] = IR
20 dBm—f———— 20 dBm—f———— - rra
|2
10 - 10 -
o dim - o dim - -
. i
-10d ¥ .- 104 ¢
10 diém = = 10 diém 1
N it ¥4 [
20 E 20 -
L 8 -
30 dis 30 dis = -
AV - pr -
g 40 - R =
-50 din -50 din
0 d 0 d
CF 1.9098 GHz 1001 pts Hpan 1.0 MHz CF 1.9098 GHz 1001 pts Hpan 1.0 MHz
Marker Marker
Type | Ref | Tre | X-valus 1 Y-value |__Function | Function Result | Type | Ref | Tre | X-valus 1 Y-value |__Function | Function Result |
M1 1 M1 1 1.009809 GMz 24.01 dBm
T 1 Occ Bw 243 TEEZ437E6 hHz T 1 1.50967812 GHz 9.04 cBm Occ Bw
T2 1 T2 1 150992098 GHz 8.72 dim

Date 178 2H6 1022 42

Date 188 206 095254
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samran . FCC RF Test Report

Report No. : FG652006A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Date 18 LM 2016 105542

Date 1808 2016 101534

®of Lavel 30.00 cam  OFset 14.20 B RBW 100 bhz Rof Lavel 30.00 cem  OFset 1460 b RBW 100 bz
Att 0 dB SWT 15 s @ VBW 300 kHz _ Made auto FET Att 0 db BT 19 s @ VBW 300 kHz _ Mode Auto FET
CITET] CITET]
pat b
204 S 204 - oA,
10 - 10 -
0 déim - 0 déim -
10 ds - 10 ds - -
20 : = - . = =
BT — I - -30 dne
40 die 40 die
50 di 50 di
60 dis 60 dis
CF 8264 MHz 1001 ps Spon 10,0 MHz CF 1,654 GHz 1001 pis Spon 10,0 MHz
Markar Maskar
Type | Ref | Trc | %-valug | ¥-value | Function | Function Result | Type | Rof | Trc | %-walue | Y-value | Function | Function Result |
M1 1 B28.531 Mz M1 1 1B51531 GHz 19.24 dBm
Ti 1 24, 15205 Mz Oce Bw 4105894106 Mhz Ti 1 1.BE0352 GHz 9.71 dim Oce Bw 4105894106 Mhz
T2 1 B2B.45794 Mz T2 1 1.8544673 GHz 9.8 dBm

Middle Channel

M

iddle Channel

Spectrum

Ref Level

30.00 gBm  Offset 14.20 9B ROW 100 kHz

Spec

Ref Level

30.00 dBm

Offset 14,80 d@

RBW 100 kHz

ALt 30 d8  SWT 16 s & VAW 300 kHz  Maode Auto FFT ALt 30 d8  SWT 16 ps & VAW 300 kHz  Maode Auto FFT
T 15,26 a0 T TR FUETTIT
- 035.53100 Mbi] - I
20 P — e T 4005904006 MHe| 2 gy 1 +.105894106 MHe|
i S i
10 10
' %
0 dlim- "‘. 0 g~ -+ :
\ .'I 1
-10 die - -10 dia 4
20 d ! + B ==
i = V A —
A
- o = e -30 dBm~
40 die 40 die
50 dite 50 dite
-60 dim~ -60 dim~
CF B304 MHz 1001 Ell M 10.0 MH2 CF 1.88 GHx 1001 Ell M 10.0 MH2
arker arker
Typo | Bof | Tre | H-walus 1 ¥owalue | Function | Function Result | Type | Bof | Tre | H-walus 1 Yevalue | Function | Function Result |
M1 1 B35, 531 Mz 19.25 dim M1 a7 15,40 cim
T1 1 B34, 35205 MHz 9.73 dém Oce Bw 4095904006 MHz T1 1 1.87 Hr 10.08 dém Oce Bw 4. 105894106 MHz
T2 1 E3B. 44795 MHZ 9.592 dam T2 1 1.882057% GHZ 10.11 d8m

Date 18 LM 2016 105623

Date 18 L8 2016 101747

Highest Channel

Hi

ghest Channel

Spectrum

Spectrum

Ref Laval 30.00 G OFfset 14.20 06 RBW 100 iz Ref Loval 30.00 @m  Offset 19,0096 RBW 100z
30 d&8  SWT 15 ps & VAW 300 kHz Maoda Auto FFT 30 d8 EWT 15 ps & VAW 300 kHz Maoda Auto FFT
i [ 5,20 dibm| T M)
I 73100 Mz _\ Jas
e e ey w1 T +.00SI04096 Mz Lt T ey w1 R 4115894116 MHe|
10 i 10 3 .
i \
0 dim- . 0 diin !‘.
<10 des 4 10 dos - L
\ { \
J | \ 20d ) L =
A L ~ i : il .-
v
i 30 dim- -
40 du 40 du
50 die 50 dis
60 dim- 50 dim
CF 84606 MHZ 1001 Ell M 10.0 MHz CF 1.9076 GHx 1001 Ell M 10.0 MHz
Type | Rof | Trec | X-valun L Yvelue | Function | Function Result | Type | Rof | Trc | X-value | ¥value | Function | Function Result |
M1 I 045,731 Wiz 19.29 dim M I 1906731 Gz 19.30 cim
T1 1 B44 55205 MHZ 9.68 dBm Oce Bw 4, 095904006 MHZ T1 1 1,9055421 GHz 9.69 dam Oce Bw 4. 115884116 MHz
T2 1 B4B.64T95 MHZ 9.69 dBm T2 1 1.909657% GHz 9.99 dBm

Date 188 2016 105656

Date 188 2016 101754
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saronis. FCC RF Test Report

Report No. : FG652006A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

®ef Leval 30.00 cBm  Offset 14,60 dB  RBW 100 khz
Al 30 db SWT 18 ys & VBW 300 kb2 Mode auto FFT

@17k Ma

Ml
20 dBm—— 4 — e e

e Loy s Y T +.11580
10 dein

0 déim

10 des

20 ds

A | . i

40 dba

50 dben——————

&0 dBm

CF 1.7124 GHz 1001 pts

Span 10,0 MHz_

Markar
Type | Ref | Tre |
ML 1

1 Y-value | Functlon | Function Result |

Tl 1 1.7

9.47 dim oce Bw 4 115884118 Mhz
T2 1

[

Date 18U 2016 103712

Middle Channel

Ref Level 30.00 cBm Offset 148008  RBW 100 khz

be art 30 dB  SWT 16 s & VBW 300 kHz  Mode Auto FET
@17k Max

™
20 der ey~ re—— T T

10 dBm——————— "

0 dim: +

-10 di

20 di = - b

36 dim 1 -

-40 diia

50 dis

-60 dim:

CF 1.7326 GHx

Marker

Type | Bef | Tre |
M1

1001 pts

Span 10.0 MHz

¥owalue | Function | Function Result |

.67 dBm Occ Bw 4115884116 MHz

[

Date 18,0 2016 10:37 48

Highest Channel

Ref Leval 30.00 cBm  Offset 1460 dB  RBW 100 khz

be art 30 dB  SWT 16 s & VBW 300 kHz  Mode Auto FET
@17k Max

T CYTEY]
- h o
L P vy e 412

10 dBm—

0 cilime-

-10 di

-30 diam-

-40 diia

50 dis

-60 dim:

CF 1.7326 GHx
Marker
Type | Ref | Tre |

M1 1

1001 pts

Span 10.0 MHz

Y-walue | Function | Function Result |
19.55 di

Sec Bw 4125574126 Mhz

[ T

Date 18U 2018 103827

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX: 86-0512-5790-0958

FCC ID : 2ACCJNO008

Page Number : Al6 of A29
Report Issued Date : Jul. 08, 2016
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.0
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Conducted Band Edge
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SPORTON LAB.

FCC RF Test Report

Report No. : FG652006A

GSM850 (GSM)

Lowest Band Edge Highest Band Edge
ﬁ . )
= m um 7
RefLevel 2020 dém  Offset 14.20 db Mode Auto Sweep Level 29.20 dem  Offset 14.20 dB Maode Auto Sweep
SGL Count 50/50 SGL Count 50/50
1 Max @1 Max
Limit §heck PARS | SPURIMECHBIEKABS_
20 dhipe_$PURIOUS LINE ABS ani Euﬁ" SPURIDUS | INE_ABS
10 dén ff \lll 108 1| T
odBm Y 'T”” |1 T
10 diBi . 1 \ {0 der—
INE_R8s_| | h 1 N == | |
ff LY || FAp
-30 dBm—H
! 13
-40 dBm i‘
i o . "M‘&m |r = ) i
60 dim—— y TV
Start 820.0 MHz 2003 pts Stop §=2-|-5 MHz Start 848.5 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Range Low Raonge Up | RBW | Frequency | __Powerabs | Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | alimit
820.000 MHz 823.000 MHz 100.000 kHz 820.97253 MHz -44.53 dBm -31.93 dB 548,500 MHZ 10,000 kHz B48.86677 MHzZ 23.07 dém -11.93 dB
823,000 MHz 824.000 MHz 3.000 kHz 623.99501 MHz -18.12 dBm -5.12 dB 549.000 MHz 3,000 kHz 849.01896 MHz -17.70 dBm -4.70 dB
824.000 MHz 824.500 MHz 10.000 kHz 52420309 MHz 22.45 dBm -12.55 dB 850,000 MHz 855,000 MHz 100,000 kHz BE0.00749 MHz 45,56 cBm -32.56 db
)il § (T i
L L J I JL ]
Date: 18.JUN.2016 11:22.55 Date: 18 JUN 2016 11:24:43
Lowest Band Edge Highest Band Edge
o
ctrum I “;:' rum l -
Ref Level 20.20 dém  Offset 14.20 d& Mode Auto Sweep ef Level 29.20 dem  Offset 14.20 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
1 Max @1 Max
Lirmit Gheck - SPUBIRHECHBELABS_
20 dhlf 2 _$PURIOUS LINE ABS 20 dhifS SPURTOUS_LINE_ABS
o {-"ﬁ\ it |
o dB ‘.
US_LINE_ses_ | |
| Al A
i
f
| J
P + Wb & T e i i it I .
-60 dBm: T Y
Start 820.0 MHz 2003 pts Stop 824.5 MHz | |[[start 848.5 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW 1 Frequency 1 Power Abs | ALimit Range Low | Range Up | REW | Frequency 1 Power Abs | ALimit
820.000 MHz 823.000 MHz 100.000 kHz 822.96553 MHz -40.08 dim -36.08 db 848,500 MHz 849,000 MHz 10,000 kHz 848, 76996 MHz 15.63 dBm -19.37 dB
823.000 MHz 824.000 MHz 3,000 kHz 823.97705 MHz -24.19 dBm -11.19 dB 849.000 MHz 850,000 MHz | 3,000 kHz 840.01607 MHz -26.71 dbm -13.71 a8
B824.000 MHz 824.500 MHz 10.000 kHz 824.19810 MHz 16.89 dBm -18.11 dB B850.000 MHz B55.000 MHz 100,000 kHz BE0,04745 MHz -49.26 dBm -36.26 dB
T T "
~ s & / L 4L 4
Date: 18.JUN.2016 0% 3647 Date: 18.JUN 2016 09038:26
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SPORTON LAB.

FCC RF Test Report

Report No. : FG652006A

GSM1900 (GSM)

Lowest Band Edge Highest Band Edge
Spectrum I E‘? Spectrum l “%’
Ref Level 20.80 dam Offset 14.80 dB Mode Auto Sweep Ref Level 29.80 dem  Offset 14.80 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
1 Max @1 Max
iy o | SPURIMASCHBERABS_
20 u‘d:lllll BPURIOUS !]'\I. ABS N QDN §;|||||;"“|<_= INE ABS
10 f ‘1 10 ‘r"‘ \ T
0dBi ’ 1 ] [ i
10.dB . -1 da..'i;
SPURIDUS_LINE_AB! J h I'
-20 dBi ﬁ 0 o H
30 db -30 db: Il
|
. - ! e~ / . S N . N
bl EESER ] It =
-50 dBem + i -50 dBm——%
-60 B WM, -60 dim—t *‘M‘W
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Range Lovi Ronge Up | RBW | Frequency | __Powerabs | alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | |
1.845 GHz 1.849 GHz 1,000 MHz 1.84899 GHz -38.12 dBm -25.12 dB 1.900 GHz 1,910 GHz 10,000 kHz 1.60982 GHz 22.07 dém
1.849 GHz 1.850 GHz 3.000 kHz 1,84998 GHz -21.40 dBm -8.40 dB 1.910 GHz 1,911 GHz | 3,000 kHz 1,91002 GHz -20.12 dBm
1.850 GHz 1.851 GHz 10.000 kHz 1.85019 GHz 21.89 dBm -13.11 dB 1,911 GHz 1,915 GHz 1.000 MHz 1.91101 GHz -37.30 cdBm
X ' R Y
= i - L JL 4
Date: 18.JUN.2016 11:28:01 Date: 18 JUN 2016 11:29:35
Lowest Band Edge Highest Band Edge
o —— I mvi' Spectrum l r%’
Ref Level 20,80 dém Offset 14.80 d& Mode Auto Sweep Ref Level 29.80 dem  Offset 14.80 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
1 Max @1 Max
Limnit Gheck 3 | SPUBIHIE CHBERABS
20 ghin® _$PURIOUS LINE ABS PARS 20 ghine |FPURIOUS | INE_ABS
10di
0 db
-10 dBm
PURIOUS_LINE_ABS
-20 dBr
-30 dBm
-40 dBi o —p 1 S I S - - —_—
o e -60 dB
Start 1.845 GHz 2504 pts Stop 1.8505 GHz | || Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW 1 Frequency 1 Power Abs | ALlmit Range Low | Range Up | REW | Frequency 1 Power Abs | ALimit |
1.845 GHz 1.849 GHz 1.000 MHz 1,84900 GHz -40.39 dim -27.39 db 1,908 GHz 1,910 GHz 10,000 kHz 1.90982 GHz 16.37 dBm -18.63 dB
1.849 GHz 1.850 GHz 3,000 kHz 1,84999 GHz -26.85 dBm -13.85 dB 1.910 GHz 1,911 GHz | 3,000 kHz 1,91002 GHz -29.01 dbm -16.01 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85017 GHz 17.00 dBm -18.00 db 1.911 GHz 1,915 GHz 1.000 MHz 1.91103 GHz -40.88 dBm -27.88 dB
)i (] i
5 " L 4L 4
Date: 18.JUN.2016 0% 5735 Date: 18 JUN 2016 09.50:06
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SPORTON LAB.

FCC RF Test Report

Report No. : FG652006A

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

o o
Spectrum %’ Spectrum l 7
Ref Level 29.20 dém  Offset 14.20 dB Mode Auto Sweep Ref Level 29.20 dem Offset 14.20 dB Mode Auto Sweep
ount 100/100 SGL Count 100/100
@1 avgPwr
ook N T | SPURIRHECHNEKA8S_
EPURIOUS | INE_ABS PAkS 20 ghipe_$PURIOUS LINE ARS
1008
e ™~ g \\
£ 0 iy
{ % / \
I F y -19 o8 Y
LINE_AB5_ | 5 I f \ l? \
t -0 déen—t T
| |
| 1| 4B |
- - o ||| SRR t
AN in
v,.——/“"”l—u‘ | it b i \"f'\vn‘r"u-‘“ —
de J‘\"\“—c—_
=50 oy =]
-60 dim—t —
Start 820.0 MHz 2503 pts Hlop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Range Low | Renge Up | REW | Frequency | _Powerabs | ALimit Rangelow | RangeUp | REW | Frequency |  Powerabs | ALimit |
820.000 MHz 823.000 MHz 100.000 kHz 822.47702 MHz -34.34 dBm -21.34 dB £44.000 MHzZ 649,000 MHz 100,000 krz B46.54456 MHZ 7.76 dBm 27.24 db
823,000 MHz 824.000 MHz 50.000 kHz 623.99900 MHz -27.30 dBm -14.30 dB 549.000 MHz 850,000 M 50,000 kHz 840,00100 MHz -28.10 dBm -15.10 db
824,000 MHz 829.000 MHz 100.000 kHz 826.83966 MHz 7.85 dBm -27.15 dB 850,000 MHz 855,000 MHz 100,000 kHz BE0,50699 MHz -37.05 dBm -24.05 dB
X ' RHTIITTD o "
b 4 L 4 L L J
Date: 18.JUN.2016 10.59.48 Date: 18 JUN 2016 11:02:31
WCDMA Band Il (RMC 12.2Kbps)
Lowest Band Edge Highest Band Edge
c o
— ‘,l %’ rum -}l 7
Ref Level 20.80 dem Offset 14.80 d& Mode Auto Sweep Ref Level 29.80 dem  Offset 14.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
T AvgPwr @1 avgPwr
Limit Gheck PABS | SPURIMIECHNELARS _
20 ghin® _$PURIOUS LINE ABS PARS 20 dhine $PURIOUS_LINE_ABS
10 dr
T T 15
g s TN
i A\ / A\
f a1 10 dee -
LINE_A | | / I
l-' II _w dB
| [ | 1 o SR
M | {
W izl | Al L || . i
: 50 de - -
N VAN
_40 dB
-50 dbm
=60 o
Start 1.845 GHz 2503 pts Stop 1.855 GHz Start 1,99_5 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Range Low |  Range Up | RBW 1 Frequency 1 Power Abs | ALimit Range Low | Range Up | REBW | Frequency 1 Power Abs | ALimit |
1.845 GHz 1.849 GHz 1.000 MHz 1,84857 GHz -21.25 dém -8.25 db 1,905 GHz 1,910 GHz 100,000 kiHz 1.90672 GHz 7.87 dBm .13 dB
1.849 GHz 1.850 GHz 50.000 kHz 1,84984 GHz -27.91 dBm -14.91 dB 1.910 GHz 1,911 GHz | £0.000 kHz 1,91000 GHz -25.01 dBm -12.91 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85288 GHz 7.97 dBm -27.03 dB 1.911 GHz 1,915 GHz 1.000 MHz 191101 GHz -21.06 dbm -8.06 db
) LTI ea T
~ s L L 4L 4
Date: 18.JUN.2016 10.21:01 Date: 18 JUN 2016 10:23:45
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= as. FCC RF Test Report Report No. : FG652006A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge Highest Band Edge
Spectrum I m7’ Spectrum | Egl
RefLevel 20,80 dém  Offset 14.80 dB Mode Auto Sweep Ref Level 29.80 dBm  Offset 14.80 dB Mode Auto Sweep
SGL Count 100,100 SGL Count 100,100
1 AvgPwr [@1 AvgPwr
Limit Ghack PARS _SPUEIHAG CHINEL RS _ PARS
2n dkine PPURIONS_LINE_ARS, _ 20 ghine _$PURIOUS |INE ABS
10 oy
/— “‘\ dE \\.
. 0 iy .
\ f y
4 14 dee -
| \ ! \
|l__. \ iie \ M““-"‘w
| i
o ot o Y, 1] . b
[\
L
AT, -40 dBm—+-
-50 dBm -50 dbm
=60 dBm -60 dB
Start 1.705 GHz ] 2503 pts Stop 1.715 GHz | |{| Start 1.75 GHz 2503 pts Stop 1.76 GHz
purious Emissions Spurious Emissions
Range Low | Renge Up | REW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | REW | Frequency |  Powerabs | ALimit |

1.705 GHz 1.709 GHz 1,000 MHz 1.70898 GHz -24.90 dBm -11.90 dB 1.750 GHz 1.755 GHz 100,000 kHz 1.75263 GHz 7.94 dim -27.06 dB

1.709 GHz 1.710 GHz 50.000 kHz 171000 GHz -28.87 dBm -15.87 dB 1.755 GHz 1.756 GHz 50.000 kiHz 1.75500 GHz -21.44 dBm -8.44 dB

1.710 GHz 1.715 GHz 100.000 kHz 1.71153 GHz 7.85 dBm -27.15 dB 1.756 GHz 1.760 GHz 1.000 MHz 1,75608 GHz -15.26 dbm -2.26 db

m »”
L ] J [
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e% FCC RF Test Report Report No. : FG652006A

SPORTON LAB.

GSM850 (EDGE)

GSM850 (GSM)
Lowest Channel

Lowest Channel

OMset 14.20 0B Mode Auto Sweep

Level 24.20 dBm
Count 10/10

OMset 14.20 0B Mode Auto Sweep

Ref Level 24.20 dBm
SGL Count 10/10

EPURIOUS _|LINE_ABS

EPURIOUS _|LINE_ABS

&0 dBa &0 dBa
70 de 70 de
Btart 30.0 MHz Stop 9.0 GHz Btart 30.0 MHz Stop 9.0 GHz
Bpurious Emissions Bpurious Emissions
Rangelow | Rangeup | | Powerabs | | Range Low
30.000 MHz 620,000 Mz ~37.96 diem 30.000 MHz 620,000 Mz
1.000 G4z -37.83 dém 1.000 GHz
-37.41 dém
34,49 din
-36.17 dém

Date: 17 LM 2016 100215 Date 15 .M 2016 09 80 38
Middle Channel Middle Channel

Ref Level 24.20 cém  OMset 14.20 0B
Count 10/10

Spectrum
Ref Level 24.20 cém  OMset 14.20 0B
Count 10/10

20 dbiLJhach.

1 Max
20 dbiLJhach.
Lir FPURIOUS ) INE_ABS Line _§PURIOUS | INE_ABS
10 10
0 dam

50 di
60 did 60 did
70 70
Btart 30,0 MHz ZR005 pts Stop 9.0 GHz Btart 30,0 MHz ZA005 pts Stop 9.0 GHz
| Spurious Emissions | Spurious Emissions
Fraquancy | Powerabs | ALlmit | Rangelow | Rangeup | 1 Fraquancy | Powerabs | ALlmit |
66348077 MHz 4T 30.000 MHz B20.000 MMz 34446027 MHZ -38.23 di i
889.02174 MHz % s 10.68841 MHz
267192 GHz & 2 1.67304 GHz
6.93026 GHz = 50 d =

Date 18 LM 2016 09 4200

Highest Channel Highest Channel

Spectrum
Ref Level 24.20 cém  OMset 14.20 0B
Count 10/10

Ref Level 24.20 cém  OMset 14.20 0B
Count 10/10

fheck
EPURIOUE | INE_ABS

ok
PURIOUS | INE_ABS

0 dis 0 dis
-0 -0
Start 30.0 MHz 2B005 pts Stop 9.0 GHz Start 30.0 MHz 2R005 pts Stop 9.0 GHz
[Spuricus Emissions [Spuricus Emissions
Fragquant | Powerabs | Rangelow | Rangeup | REW 1 Fraquancy |
H05.58451 MHz -38.04 dém 30.000 MHz 1,000 MHz 79.54773 MHz
[ 1014 MHz <36.73 din 1,000 MHz 906.70290 MHz
18 GHz 37.16 dim 1,000 MMz 2.00875 GHz
-34.1% dém D GHz 1,000 MHz
7.96075 GHz -34,50 dém 9,000 GHz 1.000 MHz

7.000 GHz 9,000 GHz

Date 1808 2016 094330

Date 17 LM 2016 1004 55
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e% FCC RF Test Report Report No. : FG652006A

SPORTON LAB.

GSM1900 (EDGE)

Lowest Channel

GSM1900 (GSM)

Lowest Channel

ctrum
Level 24 80 cBm  Offset 1480 0B Mode Auto Sweep
Count 10/1

Spe
Ref Level 24 50 cBm  Ofset 14,80 0B Mode Auto Sweep
SGL Count 10,11

Ref
iy

PafiE

20 byl fhack
Line _§PURIOUS_|LINE_ABS

20 byl fhack
Line _§PURIOUS_|LINE_ABS

Stop 19.1 GHz

Start 30.0 MHz

ABDOG pis Stop 19.1 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | REW 1 Fragquanc | Powerabs |  avimit | | aumi |
30.000 MHz 1.000 GHz o 37567456 MHZ 38.03 dém 25.03 d 30.000 MHz 23.58 08
1.845 Gz 1.64293 GHz | =37.66 dim il
3.000 GHz 2.23171 GHz -36,55 dim
7.000 GHz [ 4 GHz -33,08 dém -18.75 d8
13.600 Gz 12.94835 GHz 34,94 dien 20,39 0B
19,100 GHr 18.31061 GHz -31.99 dém -16.10 dB
Date: 17 L2016 10 8553 Date: 18N 2016 10.00.39
Spectrum Spectrum
Ref Level 2480 cém  OMset 14.80 0B Ref Level 2480 cém  OMset 14.80 0B
SGL Count 30/10 SGL Count 30/10
O
hack I 20 ahipll fheck PaliE
HPLRIOUS | INE_ABS ® Line _EPURIOUS | INE_ABS Paks
10
0 dbie 0 diier

-50 din
&0 dis &0 dis
70 des 70 des
Start 30.0 MHz 3 B Siop 19.1 GHz Start 30.0 MHz 30006 pis Siop 19.1 GHz
Ronge Low | Rangeup | PowerAbs | aumit | Rongelow | Rangeup | | Froquency |  Powerabs | sumit |
30.000 MHz 1,000 GHz -36,69 dim -23.69 B 30.000 MHz 1,000 GHz 88002249 MHz | -36,91 dim el
1.845 GHZ -38.58 dém 1.000 GHz 1.845 GHZ 1. 76458 GHz -37.21 dém
3.000 GHz 36.82 dém 1.918 GHs 3.000 GHz 2.96385 GHz 35.93 dém
7.000 GHz z 33,13 dien ) 2 7.000 GHz 6.09736 GHz 30,82 dien
13.600 GHz Gl -35,06 dBém -22.06 d& 7,000 GHz 13.600 GHz o 7 13.43572 GHz -33,46 dBém
13,600 GHz 19.100 GHz 18.24854 GH2 -31.66 dBm -18.66 dB& 13,600 GHz 19.100 GHz 1.000 MHz 15.91357 GH2 -29.29 dém - 2

DOata 17 2018 1047 16 Date 18 LM 2016 100228

Highest Channel Highest Channel

Spectrum

Ref Level 2480 cém  OMset 14.80 0B

Spe

Ref Level 24.60 cim  OMset 14.00 4B
SGL Count 10/10 SGL Count 10/10
heck heck
FPURIOUS ) INE_ABS FPURIOUS ) INE_ABS
. . 0 i . .
30 dia - 30 dia E =
-50 divn: -50 dism:
&0 dis &0 dis
70 i 70 i
Start 30.0 MHz 30006 pis B Siop 19.1 GHz Start 30.0 MHz 30006 pis Siop 19.1 GHz
|Spurious Emissions |Spurious Emissions
Rangelow | Rangeup | 1 Fraquincy |__Powerabs | vt | Rongelow |  Rengeup | 1 Fragquancy | Powerabs | avmi |
30.000 MHz 1,000 GHz 71 -37.83 dim ] 30.000 MHz 1,000 GHz 97648926 MHz | -37.43 dim -24.43 0B
1.845 GHZ dBm 55 d8 1.845 GHZ -37.59 dém
3.000 GHz ~36.48 dim 48 d8 3.000 GHz -36,10 dim
D 7.000 GHz 33,34 dien 4 @ 2 7.000 Giz 30,86 dien
D 7 13.600 GHz 7 -34,60 dBm -21.80 d& 13.600 GHz o 7 Gl -33,51 dém
13,600 GHz 19.100 GHz 1.000 MHz 7 3 -32.07 dém -19.07 dB& 13,600 GHz 19.100 GHz 100 2 3 -29.78 dBm - 7

Date 1808 2016 10,0354

Date 17 LM 2016 1048 36
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SPORTON LAB.

FCC RF Test Report

Report No. : FG652006A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

OMset 14.20 0B Mode Auto Sweep

Ref Level 24.20 dBm
SGL Count 10,11

EPURIOUS _|LINE_ABS

Level 0.00 dim Offset 14.80 d@ Mode Auto Sweap

ount 30,10

LG _ARS Bafs

B0 di s
70 des ——
Start 30.0 MHz ABDOG pis Stop 19.1 GHz
Htart 30.0 MHz 2BO0% pts Stop 9.0 GHz :
Apurious Emissions Range Low | 1 Fragquency | Powerabs | ALImit |
Frequenc ALImit 30.000 MHz 94450001 MHz -86.20 dém -£3.20
B19.60260 MHz | 20.37 0 1,000 GHz 1.15646 GHz |
21 1 7.95830 GHz
a. 686327 GHz
. 7.001 11.67034 GHz 62,34 dien 49.34 0B
-34,27 dBm 13.600 1554902 GHz -58,38 dim 46.38 0B
Date 18 LM 2016 110355 Date 19N 2016 193506
ectrum ectrum
Ref Level 24.20 cém  OMset 14.20 0B Ref Level 0.00 dim  Offset 1480 dé Mode Auto Swesp
Count 10/10 Count 10/10
ok
FPURIOUS | INE_ABS ANE ABS
10
0
30 die
40 dBs
50 d
-60 den E
50 dBs &0 d
0 dis 50 des
0
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz i Ermissi
|Spurious Emissions Rangelow | Rangeup | REW. | Frequency | PowerAbs | aumi |
Fraquenc | Powsrabs | ALlmit | 30,000 MHz 7 1.000 MHz 843.02849 MHz -66.59 din -53.50 08
65346577 MHz -37.75 dém -24.75 08 1.000 MHz -54.35 08
97445652 MHz 37.29 diben 1,000 MHz -52.68 d&
1.74953 Ghz 37,14 dien 1000 MHz
-30,3% dm 3,600 GHz 1.000 MHz
-34,45 dBm 13,600 GHz 19.100 GHz 1.000 MHz

Date 1808 2016 110522

Date 190 2016 193926

Highest Channel

Highest Channel

Spectrum

ectrum
Ref Level 24.20 cm  Offset 14.20 48 Ref Level 0.00 dim  Offset 14,60 d8 Mode Auto Sweep
Count 10/10 Cowunt 10/10
PURIOLSE )LINE _ABS DLE LINE ABS
10
0 dam
30 di
40 dBs
50 d
0 din Eﬁ
50 dBs -80 dis
&0 dBs <30 dis
70
Start 90.0 MHEz AB006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz purious Emissh
[ Spurious Ermissions Rongelow | Rangeup | EBW | F | _Powerabs | avimit
REW 1 Fraquency | Powerabs | ALt [| 30,000 MHz 1,000 GHz 1,000 MHz 67.10 4 -5 T
&R0 -37.57 dém 1.845 GHz 1.000 MHz i
-34.27 déem 3.000 Gz 1,000 MHz -68.22 -52.22
37.06 dien 1.000 MMz 5 43 ¢ 48.43 0B
-31,44 dém -18.44 dB 3.6 Hz 1.000 MHz 12.28363 GHz -62,31 d -49.31 dB
9,000 GHz 7.75003 GH2 -33.87 dém -20.87 dB& 13,600 GHz 19.100 GHz 1.000 MHz 15.08295 GH2 b -4, 46 dB
Ready TR ) e |

7.000 GHz

Date 1808 2016 110645

Date 198 2016 198407
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e% FCC RF Test Report

SPORTON LAB.

Report No. : FG652006A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Ref Level 30.00 cém  OMset 14.80 0B Mode Auto Sweep
SGL Count 10/1t

Limit fhack [T |
LB US| INE_ARS afis

-50 dim: i
&0 dBs T
Start 30.0 MHz AROO6 pts Stop 18.0 GHz

apurious Emissions
|___Power abs |

808, 76312 MHz -37.18 dam
1.7 GHz 31,81 dien
2.36001 GHz -35.,80 dém
6.5 2 dim

Middle Channel

Ref Level 30.00 cém  OMset 14.80 0B Mode Auto Sweep
SGL Count 10/10

20 dbifi_RPURIOUS £ Ans paks

30.90 diem
32,93 dém
-2 dim

Date 18U 2018 108557

&0 dBa
Start 90.0 MHz ABO006 pts Siop 10.0 GHz
Spurious Emissions
Rongelow | Rangeup | Power Abs |
H 1.0 iz -36,65 dim
-37.81 dém
36,70 dien

Highest Channel

Ref Level 30.00 cém  OMset 14.80 0B Mode Auto Sweep
SGL Count 10/10

Lirnit (fhack PAk
20 dbifi_RPURIOUS £ Ans paks

50 dis
<60 dpa
Start 90.0 MHz 3 30006 pts
Spurious Emissions
Rongelow | Rangeup | REW Power Abs |
Hz 1.0 - 80 dien

Date 18.UM 2016 104005
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saronis. FCC RF Test Report

Report No. : FG652006A

Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) G(EII\DAE?E(; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012 0.0024
40 Normal Voltage 0.0036 0.0048
30 Normal Voltage 0.0048 0.0012
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0012 0.0012
0 Normal Voltage 0.0084 0.0000
110 Normal Voltage 0.0048 0.0323 PASS
-20 Normal Voltage 0.0036 0.0383
-30 Normal Voltage 0.0072 0.0024
20 Maximum Voltage 0.0108 0.0454
20 Normal Voltage 0.0239 0.0490
20 Battery End Point 0.0012 0.0036
Test Conditions Middle Channel GS(?;A;I?A(;O G(SE“glgg)o NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0021 0.0005
40 Normal Voltage 0.0250 0.0011
30 Normal Voltage 0.0032 0.0032
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0037 0.0016
0 Normal Voltage 0.0011 0.0011
110 Normal Voltage 0.0027 0.0191 PASS
-20 Normal Voltage 0.0011 0.0186
-30 Normal Voltage 0.0021 0.0165
20 Maximum Voltage 0.0005 0.0016
20 Normal Voltage 0.0037 0.0000
20 Battery End Point 0.0197 0.0186
Note:

1. Normal Voltage = 3.8 V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG652006A

Test Conditions Middle Channel Xéﬂiﬂggigzs\; 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0036
40 Normal Voltage 0.0072
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0048
0 Normal Voltage 0.0060
-10 Normal Voltage 0.0084 PASS
-20 Normal Voltage 0.0072
-30 Normal Voltage 0.0108
20 Maximum Voltage 0.0108
20 Normal Voltage 0.0120
20 Battery End Point 0.0132
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)I»:T:;_
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011
40 Normal Voltage 0.0005
30 Normal Voltage 0.0053
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0005
-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0011
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0016
20 Battery End Point 0.0005
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saronis. FCC RF Test Report

Report No. : FG652006A

Test Conditions Middle Channel %%DCMfzgaKlils\)/ lenltrzltz.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0075
40 Normal Voltage 0.0012
30 Normal Voltage 0.0029
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0063
0 Normal Voltage 0.0012
-10 Normal Voltage 0.0000 PASS
-20 Normal Voltage 0.0063
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0058
20 Normal Voltage 0.0063
20 Battery End Point 0.0023
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.4V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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= as. FCC RF Test Report Report No. : FG652006A

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 27.27 0.5339 22.26 0.1681
GSM850
Middle 27.01 0.5020 21.80 0.1513
GSM
Highest 26.34 0.4309 21.58 0.1439
Lowest 21.83 0.1524 16.94 0.0494
GSM850
Middle 21.70 0.1479 16.77 0.0475
EDGE class 8
Highest 21.35 0.1365 16.55 0.0452
Lowest 16.98 0.0499 12.62 0.0183
WCDMA Band V
Middle 16.92 0.0492 12.71 0.0187
RMC 12.2Kbps
Highest 16.85 0.0485 12.41 0.0174
Limit ERP < 7W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 30.83 1.2101 30.98 1.2535
GSM1900
Middle 31.03 1.2662 31.09 1.2864
GSM
Highest 31.58 1.4393 31.46 1.4002
Lowest 27.50 0.5623 27.76 0.5970
GSM1900
Middle 27.77 0.5984 27.77 0.5984
EDGE class 8
Highest 28.02 0.6339 27.83 0.6067
Lowest 24.49 0.2813 24,73 0.2970
WCDMA Band I
Middle 24.81 0.3025 24.88 0.3074
RMC 12.2Kbps
Highest 25.15 0.3275 25.01 0.3168
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 24,92 0.3102 2494 0.3118
WCDMA Band IV
Middle 24,92 0.3103 24.94 0.3122
RMC 12.2Kbps
Highest 24,76 0.2995 24.87 0.3071
Limit EIRP < 1W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : Bl of B4
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saronis. FCC RF Test Report

Report No. : FG652006A

Radiated Spurious Emission

GSM850 (GSM)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -56.41 -13 -43.41 -59.24 -63.10 0.56 9.40 H
2510 -57.97 -13 -44.97 -63.71 -65.68 0.74 10.60 H
Middle 3346 -58.41 -13 -45.41 -67.22 -68.01 0.85 12.60 H
1672 -47.69 -13 -34.69 -51.71 -54.38 0.56 9.40 V
2510 -60.61 -13 -47.61 -66.19 -68.32 0.74 10.60 \
3346 -59.12 -13 -46.12 -67.26 -68.72 0.85 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -61.00 -13 -48.00 -63.83 -67.69 0.56 9.40 H
2510 -61.58 -13 -48.58 -67.32 -69.29 0.74 10.60 H
Middle 3346 -57.98 -13 -44.98 -66.79 -67.58 0.85 12.60 H
1672 -54.33 -13 -41.33 -56.38 -61.02 0.56 9.40 \Y
2510 -62.08 -13 -49.08 -67.66 -69.79 0.74 10.60 \Y
3346 -58.96 -13 -45.96 -67.10 -68.56 0.85 12.60 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG652006A

GSM1900 (GSM)

Frequency EIRP Limit Qvgr SPA S.G. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -52.81 -13 -39.81 -66.36 -58.85 6.56 12.60 H

5640 -47.76 -13 -34.76 -63.70 -52.86 8 13.10 H

. 7520 -49.04 -13 -36.04 -67.78 -50.77 9.57 11.30 H
Middle 3760 -54.09 -13 -41.09 -67.44 -60.13 6.56 12.6 \%
5640 -49.22 -13 -36.22 -66.57 -54.32 8 13.1 V

7520 -49.37 -13 -36.37 -67.77 -51.10 9.57 11.3 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3760 -53.59 -13 -40.59 -67.14 -59.63 6.56 12.60 H

5640 -45.72 -13 -32.72 -61.66 -50.82 8 13.10 H

Middle 7520 -48.85 -13 -35.85 -67.59 -50.58 9.57 11.30 H
3760 -53.68 -13 -40.68 -67.03 -59.72 6.56 12.6 V

5640 -49.25 -13 -36.25 -66.6 -54.35 8 13.1 V

7520 -49.60 -13 -36.60 -68 -51.33 9.57 11.3 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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saronis. FCC RF Test Report

Report No. : FG652006A

WCDMA Band V(RMC 12.2Kbps)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -63.00 -13 -50.00 -65.83 -69.69 0.56 9.40 H
2510 -61.87 -13 -48.87 -67.61 -69.58 0.74 10.60 H
Middle 3346 -57.82 -13 -44.82 -66.63 -67.42 0.85 12.60 H
1672 -60.70 -13 -47.70 -62.36 -67.39 0.56 9.40 V
2510 -61.89 -13 -48.89 -67.47 -69.60 0.74 10.60 V
3346 -58.68 -13 -45.68 -66.82 -68.28 0.85 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II((RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -53.53 -13 -40.53 -67.08 -59.57 6.56 12.60 H
5640 -52.18 -13 -39.18 -68.12 -57.28 8 13.10 H
Middle 7520 -48.37 -13 -35.37 -67.11 -50.10 9.57 11.30 H
3760 -53.13 -13 -40.13 -66.48 -59.17 6.56 12.6 V
5640 -51.06 -13 -38.06 -68.41 -56.16 8 13.1 V
7520 -49.16 -13 -36.16 -67.56 -50.89 9.57 11.3 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
Frequency EIRP Limit O_ve_r SPA S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3465.2 -50.82 -13 -37.82 -65.57 -57.24 6.18 12.60 H
5197.8 -49.03 -13 -36.03 -67.03 -53.99 7.74 12.70 H
Middle 6930.4 -49.43 -13 -36.43 -68.24 -52.13 9 11.70 H
3465.2 -54.76 -13 -41.76 -65.71 -61.18 6.18 12.60 V
5197.8 -54.63 -13 -41.63 -67.63 -59.59 7.74 12.70 V
6930.4 -51.62 -13 -38.62 -68.33 -54.32 9 11.70 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX: 86-0512-5790-0958

FCC ID : 2ACCJNO008

Page Number
Report Issued Date : Jul. 08, 2016
Report Version

: B4 of B4

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1






